TEST REPORT

MNo. : SMO70401402
Date : Apr.12,2007
Page: 1of 3

WENZHOU HACSHI LIGHT INDUSTRIAL PRODUCTS CO., LTD
NO.7 BEITOU INDUSTRIAL ZONE SHUANGAQO SHUANGYU, WENZHOU 325000 ZHEJIANG CHINA
TEL: 0086-577-88769586 FAX: 0086-577-88769585 WWW\W.SEALSEALS.COM

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : HIGH SECURITY SEALS-CABLE SEAL HS028 WITH WIRE 4MM
Sample Number :  SMO70401402

SGS Ref. No. : SHD2703580

Itern Mo. : HS028

Test Required ¢ Tension tesl

Ref. standard 1 180 17712-20086

Date of Receipt :  Apr.06,2007

Test Period ¢ Apr.06,2007 to Apr.12,2007

Test result(s) (Please refer to the attached photos)

Test item Test Method Result 1# 2#

Tension test | SGS in-house method MAX FORCE (kM) 11.60 11.91

Signed for SGS-CSTC Standards
Technical Services Co., Lid

5 D
obin Du
Materials Lab Technical Supervisor
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Before test 1#

After test 1#
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